GT S Global United Technology Services Co., Ltd.

Report No.: GTSL202104000288F02

TEST REPORT

Applicant: Hunan GM innovation technology co.,Ltd

Address of Applicant: No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Province,China
Manufacturer/Factory: Hunan GM innovation technology co.,Ltd

Address of No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Manufacturer/Factory: Province,China
Equipment Under Test (EUT)

Product Name: Vaxis wireless video system

Model No.: Vaxis Atom 600 KV TX; Vaxis Atom 600 KG TX
Vaxis Atom 600 ZV TX; Vaxis Atom 600 ZG TX

Trade Mark: N/A

FCC ID:

2AJOF-ATOM600KV-TX
Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407

Date of sample receipt: April 28, 2021

Date of Test: April 28 ~ May 12, 2021
Date of report issued: May 12, 2021

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo
Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4 Test Summary

Test Item Section in CFR 47 Result

Antenna requirement 15.203 Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.407(a)(3) Pass
Channel Bandwidth 15.407(e) Pass

Power Spectral Density 15.407(a)(3) Pass

Band Edge 15.407(b)(4) Pass

Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (2)
Radiated Emission 200MHz-1GHz 3.9679dB (2)
Radiated Emission 1GHz-18GHz 4.29dB (2)
Radiated Emission 18GHz-40GHz 3.30dB (2)

g ihowartine Gonductee 0.15MHz ~ 30MHz 3.44dB (1)

Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 4 of 76
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General Information

General Description of EUT

Product Name:

Vaxis wireless video system

Model No.: Vaxis Atom 600 KV TX; Vaxis Atom 600 KG TX
Vaxis Atom 600 ZV TX; Vaxis Atom 600 ZG TX

Serial No.: N/A

Hardware Version: HDIP_SDI_TX

Software Version: 1.1.5S

Test sample(s) ID:

GTSL202104000288-1

Sample(s) Status:

Engineer sample

Operation Frequency:

802.11a/802.11n(HT20): 5745MHz ~ 5825MHz

Channel numbers:

802.11a/802.11n(HT20): 5

Channel bandwidth:

802.11a/802.11n(HT20): 20MHz

Modulation technology:

802.11a/802.11n(H20):
OFDM(BPSK/QPSK/16QAM/64QAM)
MIMO: 802.11n

SISO: 802.11a

Antenna Type:

External Antenna

Antenna gain:

Antenna number: 2

ANTA:2.96dBi

ANTB:2.96dBi

MIMO technology Directional gain=5.97dBi

Power supply:

DC 16.8V

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Operation Frequency each of channel
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 J 153 5765MHz 155 /
157 5785MHz 159 / 161 5805MHz 163 /
165 5825MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel

see below:

Test channel

Frequency (MHz)

802.11 a/n
Lowest channel 5745
Middle channel /
Highest channel 5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTSL202104000288F02

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just

shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode

Data rate

802.11a (SISl mode)

6 Mbps

802.11n(HT20) (SISI mode)

MCS 0

802.11n(HT20) (MIMO mode)

MCS 8

5.3 Description of Support Units

None. 1. Vaxis wireless video system
Manufacturer: Lenovo
Model: Vaxis Atom 500 SDI
S/N: K600R21010063

2.LED TV
Manufacturer: Hisense
Model: LED32K300
S/N: N/A

3. Digital high definition infrared hemisphere camera
Manufacturer: OSUN
Model: HD-SD
S/N: N/A

4. HDMI Cable

Manufacturer: PHILIPS
Model: 6118E

S/N: N/A

5. Lithium lon Rechargeable Battery
Manufacturer: YINCHEM
Model: YC-135S

Output: DC 16.8V

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.

e IC —Registration No.: 9079A

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 76




GTS

Report No.: GTSL202104000288F02

6 Test Instruments list
Radiated Emission:
: Inventory Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. N i s i o)
a| e Sf:r:; n'fb“eerCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 252020 |June. 24 2021

! . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 25 2020 |June. 24 2021
Double -ridged SCHWARZBECK
5 kTl MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 25 2020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 25 2020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 25 2020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
il AFS33-18002

14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 | June. 252020 |June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 June. 25 2020 |June. 24 2021
18 hdchapfinadiy Rohde & Schwarz CMW500 GTS575 | June. 25 2020 |June. 24 2021

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 25 2020 |June. 24 2021
21 Biettband SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
o Ui el Iea = RECH NN bl el s e FSP GTS578 | June. 252020 |June. 24 2021

Analyzer

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission
| Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. W st | e )
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 25 2020 [June. 24 2021
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 25 2020 [June. 24 2021
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 June. 25 2020 |June. 24 2021
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 25 2020 [June. 24 2021
8 Absorbing clamp ] MDS21 GTS229 | June. 252020 |June. 24 2021
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTD565 | June. 25 2020 |June. 24 2021
RF Conducted Test:
| ; Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. T sl
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 25 2020 June. 24 2021
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 25 2020 June. 24 2021
3 Spectrum Analyzer Agilent E4440A GTS533 June. 25 2020 June. 24 2021
agniRGEclatidnal Agilent N5182A GTS567 | June. 25 2020 June. 24 2021
Generator
S iR i SIgN Agilent E4428C GTS568 | June. 252020 June. 24 2021
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 25 2020 June. 24 2021
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 25 2020 June. 24 2021
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 25 2020 June. 24 2021
Chamber
General used equipment:
) Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No el i tam) il
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 |June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: | FCC Part15 C Section 15.203

15.203 requirement:
An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are external antenna, the best case gain of the antennas are 2.96dBi..

FPEprpvny
| | \ V\

2 |
el
L

“,;f:/ ! ]‘,m TR R ER R HR AR ATRREY

]l

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 76
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7.2 Conducted Emissions

Report No.: GTSL202104000288F02

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Liabe Frequency range (MHz) Quasi-pealk_lmlt (dELY) Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

LISN |

AUX
Equipment E.U.T

40cm 80cm

AC power

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Equipmant Under Test

LISN L ins impadence Stabiization Metwork
Tasttable herght=0 5m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25 °C Humid.: 52% Press.: 1012mbar
Test voltage: DC 16.8V

Test results: Pass

Remark: EUT is only power by battery, So it is not applicable for this test.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Global United Technology Services Co., Ltd.
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7.3 Conducted Peak Output Power

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

30dBm

Test setup:

Power Meter

=i =i
) |
i s ) |
===

(e = E.U.T

P

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 76
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Measurement Data
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Frequency Duty cycle Duty Factor
Modulation (MHz) ANTENNA-A ANTENNA-B | ANTENNA-A | ANTENNA-B
5745 95.28% 95.26% 0.21 0.21
S0edlta - 95.28% 95.26% 0.21 0.21
5745 95.27% 95.30% 0.21 0.21
He ) ot 95.18% 95.27% 0.21 0.21
Measured Power (dBm) Output Power (dBm) Limit
ChL ety DUty (dBm | Result
hiEs (MHz) ANTS| ANRS AN EEcter e AN | AR ANT )
A B A+B A A+B
36 5745 12.30 | 12.30 “ ol 1251 | 1251 -
30 Pass
48 5825 12.35 | 12.35 = 0.21 12.56 | 12.56 =

Output Power

Measured Power (dBm imi
CH Frequency ( ) Duty (dBm) L
(dBm | Result
No. (MHz) ANT ANT ANT Factor ANT ANT ANT )
A B A+B A A+B
36 5745 12.17 12.11 | 15.653 0.21 12.38 | 12.32 15.863
30 Pass
48 5825 12.34 | 12.23 | 15.219 0.21 12.55 12.44 15.429

Note: Output Power = Measured Power + Duty Factor

Duty Factor = 10 log (1/Duty Cycle)
“---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test plots as followed:

Report No.: GTSL202104000288F02

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

[ Kepight Spectrum Ansbyzer - Swept 5.
g kT

Center Freq 5.745000000 GHz Avg Type: Log-Pwr
—+-  Trig:FreeRun

#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

Center 5.745000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Sweep 100.0 ms (10001 pts

Mkr1 21.92 ms|
9.29 dBm

Span 0 Hz

[ Veysight Spectum Anohyzer - Swept S8

i - 123

Center Freg 5.745000000 GHz Avg Typs: Log-Pwr
v - Trig: FreeRun

#Atten: 30 dB
Mkr1 20.95 ms|
9.47 dBm

‘Span 0 Hz
Sweep 100.0 ms (10001 pts)

(Center 5.745000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

5745

5745

[ it Spectrum Anedyze: - Swest 54

Center Freq 5.825000000 GHz Avg Type: Log-Pwr

PNO: Fast s Trig: Free Run
IF Gain:Low #Anen: 30 dB

Ref Offset 2.6 dB
Ref 20.00 dBm

Center 5.825000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Span 0 Hz
Sweep 100.0 ms (10001 pts

[ Kot Spectrum Ansiyzer - Swept 53
i«

Center Freq 5.825000000 GHz Awg Type: Log-Pwr
Fast s~ Trig: FreeRun
1FGain:Law #Anen: 30 dB
Mkr1 41.47 ms|
9.02 dBm)

‘Span 0 Hz
Sweep 100.0 ms (10001 pts)

(Center 5.825000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

5825

5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

[ Kepight Spectrum Ansbyzer - Swept 5.
g kT

Ceter Freq $.745000000 GHz

Avg Type: Log-Pwr
Trig: Free Run
#Atten: 30 dB

Ref Offset 287 dB

Ref 20.00 dBm

Center 5.745000000 GHz n 0 Hz

Res BW 1.0 MHz

#VBW 3.0 MHz

Spal
Sweep 100.0 ms (10001 pts

Avg Type: Log-Pwr
. Trig: Free Run
#Amen: 30 4B

Center 5.745000000 GHz Span 0 Hz

p:
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

5745

5745

Avg Type: Log-Pwr

%
Center Freq 5.825000000 GHz
P

s Trig: Free Run
#Atten: 30 dB

Ref Offset 2.6 dB
Ref 20.00 dBm

Center 5.825000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

[ Kepught Spectum Anasr - SweaptSh
n
Center Freq 5.825000000 GHz Awg Type: Log-Pwr
Fast s~ Trig: FreeRun
FGaind ow #Anen: 30 dB

Ref Offset2.96 dB
Ref 20.00 dBm

Center 5.825000000 GHz Span 0 Hz

#VBW 3.0 MHz

D
Res BW 1.0 MHz Sweep 100.0 ms (10001 pts)

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

S E—————

Center Freq: 5.745000000 GHz
—». Trig: FreeRun ‘Avg|Hold: 1001100
#Atten: 30 dB

Center Freq 5.745000000 GHz

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz
Power Spectral Density

-60.71 dBm /Hz

Channel Power

12.30 dBm /20 MHz

12:11:21 PMMay 0
Radia Std: None

Radio Device: BTS

[ Kersight Spectrum Anshyae - Channel Bower

: 12:36:57 Py 07, 202

Center Freq: 5.745000000 GHz Radia Std: None

- Trig: Free Run AvglHold: 1001100
#amen: 30 4B Radic Device: BTS

3
Center Freq 5.745000000 GHz

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz
Power Spectral Density

-60.84 dBm /Hz

Channel Power

12.17 dBm /20 MHz

5745

5745

S E——————

Center Freq: 5.825000000 GHz
s Trig: Free Run ‘Avg|Hold: 1001100
Gain-Low #Atten: 30 dB

Center Freq 5.825000000 GHz

Ref Offset 2.96 dB
Ref 22.96 dBm

ICenter 5.825 GHz
#Res BW 1 MHz

#VBW 3 MHz
Power Spectral Density

-60.66 dBm /Hz

Channel Power

12.35 dBm / 20 MHz

12:2154 M|
Radia Std: None

Radio Device: BTS

[ —r——— T —
" 01:04:18 Phiky
Center Freq: 5825000000 GHz Radia Std: None
- Trig: Free Run AvglHold: 1001100

#amen: 30 4B Radic Device: BTS

3
Center Freq 5.825000000 GHz

Ref Offset 2.96 dB
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 1 MHz

#VBW 3 MHz
Power Spectral Density

-60.67 dBm /Hz

Channel Power

12.34 dBm /20 MHz

5825

5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

S E——————

Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz

—». Trig: FreeRun ‘Avg|Hold: 1001100
AFGoin-Low #Atten: 30 dB

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.30 dBm /20 MHz -60.71 dBm /Hz

04:03:57 PMMay O
Radia Std: None

Radio Device: BTS

[ Ferigt Spectrum Anshyaer - Channel Power e
R 04:11:53 PM May 07, 2021
Center Freq: 5.745000000 GHz Radia Std: Nene
Center Freq 5.745000000 GHz s Toie: FrouB S nHold: 100/100
HFGain:Low #Anen: 30 4B Radio Device: BTS

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.11 dBm /20 MHz -60.90 dBm /Hz

5745

5745

[ Xepight Spectnum Anslyzer - Chamnel Power
g kT

Camter Fraq: 5525000000 GHz
—+-  Trig: FreeRun ‘AvglHold: 100/100
#Atten: 30 dB

Center Freq 5.825000000 GHz

Ref Offset 2.96 dB
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.35 dBm / 20 MHz -60.66 dBm /Hz

Radio Device: BTS

04:07:23 PM May 07,
Radio Std: None

[ Feysight Spectrum Anshyer - Channe Pover ==
i - 03:15:30 PMMay 07, 2021
eq 5. Canter Freq: 5.625000000 GHz Radio Std: None
Center Freq 5.825000000 GHz o g Hin “AvglHold: 1001100
WE Gain:Low aAtten: 30 4B Radio Device: BTS

Ref Offset 2.96 dB
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.23 dBm /20 MHz -60.78 dBm /Hz

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 19 of 76




GTS

7.4 Channel Bandwidth

Report No.: GTSL202104000288F02

Test Requirement:

FCC Part15 E Section 15.407(e)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

>500KHz

Test setup:

Spectrum Analyzer

e o
""'-\ o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

CH. | Frequency 802.11a
No. (MHz)

Limit

802.11n(HT20) 802.11a 802.11n(HT20)
(MHz)

ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | > 0.5MHz

36 5180 16.516 | 16.492 | 17.667 | 17.687 | 15.35 | 13.22 17.28 | 13.81 | > 0.5MHz

48 5240 16.574 | 16.

582 | 17.707 | 17.723 | 14.07 15.41 14.20 1496 | > 0.5MHz

Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 20 of 76



GTS

Test plot as follows:

99% Occupied Bandwidth (MHz)

Report No.: GTSL202104000288F02

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

[ ¥epight Spectrum Anabyzer - Occupied BW
g kT

Center Freq 5.745000000 GHz

MFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

T i e e

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.516 MHz
-7.447 kHz
22.30 MHz

Transmit Freq Error
x dB Bandwidth

Center Fraq: 5745000000 GHz
Trig: Free Run
#Atten: 30 dB

2:13:28 PM May 07, 2021

12
Radio Std: None

AvglHold: 1001100

Radio Device: BTS

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

[ Kesight Spectrum Anshyzer - Dccupied BW
o -

Center Freq 5.745000000 GHz

FGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

P

Center 5.745 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.667 MHz
-3.865 kHz
24.01 MHz

Transmit Freq Ermor
x dB Bandwidth

00 PM by 07, 2021

Radio Std: None

Freq: 5.745000000 GHz
un

Cen
Trig: Free R
#Atten: 30 dB

‘AvglHold: 100/100
Radio Device: BTS

Favcimeaidigidvonh
AT A st

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.3 dBm

% of OBW Power  99.00 %
x dB -26.00 dB

5745

5745

[Er—————T

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 296 dB
Ref 22.96 dBm

il

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.574 MHz

-18.548 kHz
24.58 MHz

Transmit Freq Error
x dB Bandwidth

PR

12:22:07 PMMay
Center Freq: 5.825000000 GHz Radia Std: None
Trig: Free Run ‘Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

[ Koot Spectrum Ansiyzer - Drcupied BW

3
Center Freq 5.825000000 GHz

I Gain:Low

Ref Offset 2.96 dB
Ref 22.86 dBm

s S an ]

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.707 MHz
-34.285 kHz
23.73 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

PRI ey

01:04:58 Phby
Center Freq: 5825000000 GHz Radia Std: None
AvglHold: 1001100

#Anen: 30 dB Radio Device: BTS

el
g

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.3 dBm

% of OBW Power  99.00 %
x dB -26.00 dB

5825

5825

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

I ———
Center Freq: 5745000000 GHz
Center Freq 5.745000000 GHz e o Hold: 1001100

AFGain:Low #Aten: 30 dB

Ref Offset 287 dB
Ref 22.87 dBm

IO TN S S
R A T "n"'d A g,

Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 18.0 dBm

16.492 MHz
-10.186 kHz % of OBW Power
23.22 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

04:04:08 PM May 07, 2021

Radia Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

[ Kersight Spectrum Anshyzes - Occupied W o e

: 03:12:07 Py 07, 2021

Center Freq: 5.745000000 GHz Radia Std: None

- Trig: Free Run AvglHold: 1001100
#amen: 30 4B

3
Center Freq 5.745000000 GHz

I Gain:Low Radio Device: BTS
Ref Offset 287 dB
Ref 22.87 dBm

el e iatrlepl P,
oo AL e Joritinty ST

Ay

Center 5.745 GHz

‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 17.9 dBm

17.687 MHz
-6.280 kHz % of OBW Power
24.14 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5745

5745

[ ¥epight Spectrum Anabyzer - Occupied W
g kT

Camter Fraq: 5525000000 GHz
—+-  Trig: FreeRun ‘AvglHold: 100/100
#Atten: 30 dB

Center Freq 5.825000000 GHz

MFGain:Low

Ref Offset 296 dB
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 200 kHz #VBW 620 kHz

Total Power 18.3 dBm

Occupied Bandwidth

16.582 MHz
5.463 kHz
24.58 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

04:07:35 PH May 07, 2021

Radio Std: None

Radio Device: BTS

It
kel ELL P

Span 30 MHz
Sweep 1.333 ms|

= Keysight Spectrum Anshyzer - Dccupied BW i |aim)
g« 04:18:48 PMMay 07, 2021

Center Freq 5.825000000 GHz Radio Std: None

Canter Freq: 6.525000000 GHz
Run

- Trig: Free ‘AvglHold: 100/100

FGain:Low Atten: 30 dB Radio Device: BTS

Ref Offset 2.96 dB
Ref 22.86 dBm

P T

Span 30 MHz,
Sweep 1.333 ms|

Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 17.9 dBm

17.723 MHz
-49.083 kHz % of OBW Power
24.52 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this

channel to

be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6dB Occupied Bandwidth (MHz)

Report No.: GTSL202104000288F02

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

[ ¥epight Spectrum Anabyzer - Occupied W
g kT

Center Freq 5.745000000 GHz

MFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
16.434 MHz
13.493 kHz
15.35 MHz

Transmit Freq Error
x dB Bandwidth

41 PM May 07, 20
: None

Camter Fraq: 5745000000 GHz Radi
Trig: Free Run ‘Avg|Hold: 1001100

HAtten: 30 dB Radio Device: BTS

Mkr3 5.752659 GHz

-6.5882 dBm|

Span 30 MHz
#VBW 300 kHz Sweep 3.333 ms|

Total Power 18.2 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

[ Veysight Spechum anshyzer - Decupied DY
i -
Center Freq 5.745000000 GHz

FGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.622 MHz
15.840 kHz
17.28 MHz

Transmit Freq Ermor
x dB Bandwidth

Canter Freq; 5745000000 GHz
Trig: Free Run ‘AvglHold: 100/100

Radio Device: BTS
Mkr3 5.753624 GH.

Atten: 30 dB

bt A,

Span 30 MHz,
#VBW 300 kHz Sweep 3.333 ms|

Total Power 18.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

5745

[ Koot Spectrum Ansiyzer - Drcupied W

5745

01:05:25 PM

[Er————T

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 296 dB
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.477 MHz
26,206 kHz
14.07 MHz

Transmit Freq Error
x dB Bandwidth

T

Center Freq: 5.825000000 GHz Radia Std: None
T ree Run Avg|Hold: 100/100

#Anen: 30 4B Radio Device: BTS

Mkr3 5.832008 GHz|

-7.1393 dBm|

Wy,

g TS
Wil

Span 30 MHz
#VBW 300 kHz Sweep 3.333 ms|

Total Power 18.2 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

i
Center Freq 5.825000000 GHz

I Gain:Low

Ref Offset 2.96 dB
Ref 22.86 dBm

AT i

~
)
..Nw«d.,"f

Center 5.825 GHz

Occupied Bandwidth
17.632 MHz

+26.160 kHz
14.20 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq; 5.825000000 GHz Radio Std: None
Trig: Free Run “AvglHold: 1001100
#Anen: 30 4B Radio Devics: BTS
Mkr3 5.832074 GH

-6.5225 dBm|

-
T

Span 30 MHz,
#VBW 300 kHz Sweep 3.333 ms|

Total Power 18.3 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

5825

5825

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

[ oo Soestrum Az - Ocupied Y
Center Freq 5.745000000 GHz
AFGain-Low

Ref Offset 287 dB
Ref 22.87 dBm

A
ol
L

v T

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.419 MHz
-18.341 kHz
13.22 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5745000000 GHz
T AvgHeld: 100/100

#VBW 300 kHz

Total Power 18.4 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

04:04:22 PM May O
Radia Std: None

Radio Device: BTS

Mkr3 5.75159 GHZ
-5.4312 dBm|

Sweep 3.333 ms|

[ Koot Spectrum Ansbyzer - Drcupied W

3
Center Freq 5.745000000 GHz

I Gain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.613 MHz
“16.411 kHz
13.81 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Center Freq: 5.745000000 GHz
AvglHold: 1001100

#Anen: 30 dB

#VBW 300 kHz
Total Power 18.2 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

04:12:20 PM M

Radio Std: None
Radio Devics: BTS

Mkr3 5.751891 GH
-6.3615 dBm|

Sweep 3.333 ms|

5745

5745

[Er————T

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.447 MHz
-37.792 kHz
15.41 MHz

Transmit Freq Error
x dB Bandwidth

s Trig: Free Run

Center Freq: 5.825000000 GHz
Avg[Hold: 100/100
#Amen: 30 dB

02074
Radia Std: N

Radio Device: BTS

Mkr3 5.832669 GHZ

i

#VBW 300 kHz

Total Power 18.4 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

-6.5161 dBm|

o
"*’erwm

Span 30 MHz
Sweep 3.333 ms|

[ Koot Spectrum Ansiyzer - Drcupied W

3
Center Freq 5.825000000 GHz

I Gain:Low

Center 5.825 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.634 MHz
-28.116 kHz
14.96 MHz

Transmit Freq Ermor
x dB Bandwidth

- Trig: Free Run

Center Freq: 5825000000 GHz
AvglHold: 1001100
#amen: 30 4B

#VBW 300 kHz

Total Power 18.2 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Radio
Radio Devics: BTS

Mkr3 5.83245 GH.
-5.6527 dBm|

gy,

Span 30 MHz,
Sweep 3.333 ms|

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202104000288F02

7.5 Power Spectral Density

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit: 30dBm/500kHz
Test setup:
Spectrum Analyzer
o o o
"‘\\ o o
o o
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

5745 -0.550 -0.558 -0.490 -1.082 2.492
30.00 Pass
5825 -0.499 -0.486 -0.765 -0.772 2466
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 25 of 76



GTS

Test plot as follows:

Report No.: GTSL202104000288F02

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

[ it Spectrum Anedyze: - Swest 54

Center Freq 5.745000000 GHz

vg Type: RMS
—». Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

1

e e
R s v e,

‘Span 30.00 MHz|
Sweep 1.333 ms (10001 pts

Center 5.74500 GHz
#Res BW 510 kHz

#VBW 1.5 MHz"

[E——r—— ———y
§ & 2
A TYpS: P 3]

AvglHold: 1001100

Center Freq 5.745000000 GHz

. Trig: Free Run
#Amen: 30 4B

0 dBm)

Span 30.00 MHz|

Center 5.74500 GHz
Sweep 1.333 ms (10001 pts)

#Res BW 510 kHz HVBW 1.5 MHz*

5745

5745

[ Kepight Spectrum Ansbyzer - Swept 5.
g kT

Avg Type: RMS

Center Freq 5.825000000 GHz L toari00

—». Trig: FreeRun
#Atten: 30 dB

Ref Offset 2.6 dB
Ref 20.00 dBm

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts

Center 5.82500 GHz
#VBW 1.5 MHz*

#Res BW 510 kHz

[ Keysight Spectrum Anshyzer - Swept 54
o -

Avg Typs: AMS

5.825000000 GHz AvglHold: 100/100

. Trig: Free Run
#Amen: 30 4B

1

Span 30.00 MHz|

Center 5.82500 GHz
Sweep 1.333 ms (10001 pts)

#Res BW 510 kHz #VBW 1.5 MHz*

5825

5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

[ it Spectrum Anedyze: - Swest 54 =

Avg Type: RMS
Center Freq 5.745000000 GHz . i m:m:ﬁ'mnwmn
IFGainLow

#Amen: 30 dB

Ref Offset 257 dB
Ref 20.00 dBm

4
P R T g

Jp—— iy t—

i y

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts

Center 5.74500 GHz

#Res BW 510 kHz #VBW 1.5 MHz"

[ Koot Spectrum Anshyzer - Swet 54

3
Center Freq 5.745000000 GHz

. Trig: Free Run
#Amen: 30 4B

PNO: Fast
IFGainLow

Center 5.74500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

A TYpS: P 3]
AvglHold: 1001100

Mkr1 5.749 227 GHz|
-1.082 dBm

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts)

5745

5745

[ it Spectrum Anedyze: - Swest 54 ]

AV T FIME,
FNO Fast ~»- Trig: Free Run Avg|Hold: 100/100
IFGaincl ow #Atten: 30 dB
Ref Offset 296 dB
Ref 20.00 dBm

bt | i -
e Py AT e

‘Span 30.00 MHz|
Sweep 1.333 ms (10001 pts

Center 5.82500 GHz

#Res BW 510 kHz #VBW 1.5 MHz"

[ Koot Spectrum Anshyzer - Swet 54

3
Center Freq 5.825000000 GHz

PNG: Fast >~  Trig: Free Run
1FGain:Law #Anen: 30 dB
Ref Offset 2.96 dB
Ref 20.00 dBm

Center 5.82500 GHz

#Res BW 510 kHz HVBW 1.5 MHz*

A TYpS: P 3]
AvglHold: 1001100

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts)

5825

5825
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7.6 Band edge

Report No.: GTSL202104000288F02

7.6.1 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI C63.10: 2013

Test Frequency Range:

9kHz to 40GHz, only worse case is reported

Test site:

Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
i ik RMS IMHz | 3MHz RMS

Limit:

All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or
more above or below the band edge increasing linearly to 10 dBm/MHz at
25 MHz above or below the band edge, and from 25 MHz above or below
the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Test setup:

[
Test Antenna-

Tum Tablev -

<150¢cm >,

o

I

IV Receiver ]—{ Preamplifier: } 4

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
worst case mode is recorded in the report.
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Report No.: GTSL202104000288F02

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data..

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.

4. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

5. According to KDB 789033 D02v02r01 section G) 1) d),for measurements above 1000 MHz @3m distance,
the limit of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.

E[dBuV/m] = 10 + 95.2 = 105.2dBuVv/m.

E[dBuV/m] = 15.6 + 95.2 = 110.8dBuV/m.
]

E[dBuV/m] = 27 + 95.2 = 122.2dBuV/m
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Report No.: GTSL202104000288F02

Measurement data:
Radiated Band Edge Result

Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement
File :PEI Data #1470 Date: 2021/05/08 Time:
1200 dBu¥sm

FCC 15056 BN
120
10 ——/

. f‘rﬂ)baak

40
o
SE00.000 [WHz] 57250
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DC 188V Humidi: 54 %
EUT: Vaxis wireless video system Distance: 2m

M/N: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5745MHz)

Mote: GM

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuVim)| (dB) | P | (em) | (seg) |P/F| Remark
1% &725.000 BBAT -2.45 BRT2 12223 |6651 | peak P
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Vertical: 802.11a (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

File :FEI Data #1471 Date: 2021/05/06 Time:
1300 dBuV/m
FCC 15C{56 B4]
120 A
10 /(/
a0 /
B0 //
T /
* ek
WEE
¥ MWMMWW&MWVMWWJ/}
40
30.0
5E00.000 [MHz] 5725.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power:  DC168Y Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
M/N: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5745MHz)
MNote: GM
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dBIm) |(dBuVim)|(dBuVim)| (dB) | P (em) | (seg) |P/F| Remark
1* | 5725.000 58.87 -2.45 5642 | 12223 | 6581 | peak P
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Horizontal: 802.11a (TX 5825MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

File :PEI Data #1474 Diate: 2021/05/08 Time:
13000 dBuVém
120
110 \‘\
100 \\
20 \\\
B0 \\\
- \\ FCC 15C[56 B4)
=]
50 ‘\\‘\
Mwwmww_p“k
40
0.0
5E50.000 [MHz] 5975.0
Site 966 Chamber Polanzation: Horizontal Temperaturs: 26(C)
Limit: FCC 15C(5G B4) Power:  DC16.8v Humidity. 54 %
EUT: Vaxis wireless video system Distance: #m
M/N: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5825MHz)
Mote: GM
Frequency | Reading | Factor | Level Limit  |Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dBIm) |(dBuVim)|(dBuVim)| (dB) | P | (em) | (seg) |P/F| Remark
1 * | 5850.000 59.84 -2.25 5759 | 12223 |6464 | peak P
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Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5825MHz)

Radiated Emission Measurement
File :FEI Data #1475 Date: 2021/05/06 Time:
12000 dBuVsm

N

m \
20 \\_ FCr 150[5E B4)

&0
50 =
MWMWMWMWMMWWWMWPMk
40
300
SE50. 000 [MHz] 5975.0
Site 966 Chamber Polanzation: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DC1gav Humidit: 54 %
EUT: Vaxis wireless video system Distance: 3m

MIN: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5825MHz)

Note: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) O™ | em) | (deg) |P/F| Remark
1+ | 5850000 | 5822 | -225 | 5597 | 12223 |66.26 | peak P
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Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File :PEI Data #1473 Date: 2021/05/08 Time:
1200  dBuV/m

FCC 150056 B4)
120 ‘J/f‘
110
100 /

(1] Kpeak

4D

300

5E00. 000 [MHz] 5725.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DC168v Humidity: 54 %
EUT: Vaxis wireless video system Distance: &m
M/N: Waxis Atom 600 KV TX
Mode: 802.11n (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " (MHz) | (dBuY) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) | P | (em) | (degy |P/F| Remark
1* | 5725.000 6334 -2.45 60.89 | 12223 |61.34 | peak P
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Report No.: GTSL202104000288F02

Vertical: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement
File :FEI Data #1472 Date: 2021/05/06 Time:
12000 dBuVsm

FCC 15C(56 B4)
120 d
10 /-/

1] ;' rak

50 WWWMMWMM/

40

30.0

5500000 [WHz] 5725.0

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power.  DC 166V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

M/N: Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5745MHz)

MNote: GM

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dBIm) |(dBuVim)|(dBuVim)| (dB) | P=*™ | (em) | (deg) |F/F| Remark
1* | &5725.000 63.10 -2.45 60.65 12223 |61.58 | peak P
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Horizontal: 802.11n (HT20) (TX 5825MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

File :PEI Data #1477 Date: 2021/05/08 Time:

13000 dBuVdm

120 P

110 \"~

100 \\

a0 \\

i1 ‘\

70 \\\_‘ FCT 15056 B4)

60 X

50 \

WWWW«WWMMW"’%pEk
40
0o
5E50.000 [MHz] 5975.0

Site 966 Chamber Polanzation: Horizontal Temparature: 26(C)
Limit: FCC 15C(5G B4) Power: DC1g.av Humidity. 54 %
EUT: Vaxis wireless video system Distance: 3m
M/N: Vaxis Atorn 600 KV TX
Mode: 802.11n (TX 5825MHz)
MNote: GM

Frequency | Reading | Factor | Level Limit  |Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) |°¥°°* | (em) | (seg) |FP/F| Remark
1 * | 5850.000 62.78 -2.25 6053 | 12223 |61.70 | peak P
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Report No.: GTSL202104000288F02

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement
File :FEI Data #1478 Date: 2021/05/06

1300  dBuV/m

Time:

120 B

i

100

FCT 150056 B4)

.
A

MWWWMMWWW peeak

40
30.0
5E50.000 [MHz] 5975.0
Site 966 Chamber Polanzation: Vertical Temperature: 26(C)
Limit: FCC 15C(6G B4) Power:  DC1&8v Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
M/N: Vaxis Atorn 600 KV TX
Mode: 802.11n (TX 5825MHz)
MNote: GM
No. Fr?rflﬂ'ﬁezr;w T:Eﬂl?}g {EE?én“; {dEﬁﬁLﬂ (dla'mftm} M.:i'fsgi" petector | 20 | ey | PIF | Remark
1 * | 5B850.000 63.30 -2.25 61.05 | 12223 |61.18 | peak P

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.7 Spurious Emission

Report No.: GTSL202104000288F02

7.7.1 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209, Part 15E Section 15.407(b)(4)

Test Method: ANSI C63.10:2013

Test Frequency Range: 9kHz to 40GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Above 16Hz | — e N | Average Vaise
Limit: Frequency Limit (uV/m) Value Megizltj;ﬁg]eem
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP it
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP
Frequency Limit (dBm/MHz) Remark
Above 1GHz -27.0 Peak Value
Test setup:

For radiated emissions from 9kHz to 30MHz

< 80cm >+

Test Antenna

A

v

AMAMMA A AR ML

i

Receiver- |

For radiated emissions from 30MHz to1GHz
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Report No.: GTSL202104000288F02

Test Antennav |

i

[ Receivers } [ Preamplifier: l'!

For radiated emissions above 1GHz

| S
Test Antenna.

<lm .. 4m >y

Tum Tablev

<150cm >}

; jmununmmi A/

[

l Receiver }—{ Preamplifier. }

Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below
1GHz and 1.5 meters for above 1GHz) above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position
of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
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Report No.: GTSL202104000288F02

worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 26 °C Humid.: 54% Press.: 1012mbar
Test voltage: DC 16.8V

Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement Data:

9 kHz ~ 30 MHz

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB
lower than the limit line per 15.31(0) was not reported.
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30MHz~ 1GHz
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement
Fiz FEI Data #1365 Dater 202110506 Tirme:
T0.0 dBuYm

FOC_PARTIS B 0¥m QP

50

’ MM,MMFA“&’JR I

n

oo

TR 60,000 50,000 MAz] 300,000 00,000 TUD0. 0
Site 966 Chamber Polarzation: Horizontal Temperature: 28(C)
Limit: FCC_PART15_B_03m_QP Power  DC16.3V Humidity: 5%
EUT: Waxis wireless video system Distance: 3m

WUM: Waxis Atom 600 KNV TX
Mode: TX 5745MHz

Mote: GM
802 11a

No. Fr?r?iﬂw Ff?ﬂuﬂﬁ {Zgﬂ [dlﬁi:-’?lm} [démfm} h}?&;n Detecter | "CAY | “aag) | PIF| Remark
1 | 305757 | 239 | 1527 | 1766 | 4000 |2234| QP | 205 | 178 | P

7 | 550274 | 281 | 1454 | 1735 | 4000 |2265| QF | 185 | 27 | P

3 | 1666513 | 328 | 1535 | 1863 | 4350 |2487| QF | 190 | 236 | P

4 | 3661116 | 1772 | 1619 | 3301 | 4600 |1200| QP | 200 | 31 | P

5 | 8845028 | 866 | 2386 | 3252 | 4600 |1348| QP | 205 | 223 | P

6+ | 0567043 | 087 | 2463 | 3450 | 4600 |1150| QP | 170 | 55 | P
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Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5745MHz)

Radiated Emission Measurement

Fie :PEI Data #1364 Drabe: 2021705006 Tirme:
o0 dBum

FOC_PARTIS B 03m QP

an

an

20 Mw J]' ﬂ *‘-.-‘l h*»m-" LLLJIUI“"M
A N I R I W

peak

1
%
I%.‘_H“ o

10

0o
T 60,000 50,000 Azl 300000 00,000 ]
Site 966 Chamber Polarzation: Vermical Temperaturs: 265(C)
Limit: FCC_PART15 B_03m_QP Power.  DC 168V Humidity: ™%
EUT: Waxis wireless video system Distance; 3m

MM Waxis Atom 600 KNV TX
Mode: TX 5745MHz

Mote: GM
802 11a

No. Fr?ﬁiﬂw ngggl*:}:? {Z:I;?n?]r- idﬂ?m} (dé_lun‘:’lftm} h}iﬁ;n Detector | TERY | ey |PIF | Remark
1 | 411319 | 789 | 1525 | 2314 | 4000 |1686| QP | 100 | 42 | P

2 | 1204677 | 1275 | 1458 | 2733 | 4350 |1647| QF | 100 | 48 | F

3 | 1684137 | 1475 | 1518 | 2003 | 4350 |13567| QF | 105 | 340 | P

4 | 3661116 | 1972 | 1619 | 3501 | 4600 |1000| QF | 105 | 350 | P

5 | 8876007 | 943 | 2300 | 3333 | 4600 |1267| QF | 100 | 58 | F

6 * | 0554380 | 1282 | 2462 | 3744 | 4600 | 656 | QP | 100 | 335 | P
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Report No.: GTSL202104000288F02

Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

Fi= :PEI Data #1365 Diabes 2021/05/06
Top dBuvdm

Tirme

S

FOC._PAR

5 P 02Zm QP

El]

& ’lnm
TI

i Y g et

i

oo

ST G0.000 90,000 [MHz) 00, 000 GO0 000 100
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP FPower, DCiGav Humidity: 54 %
EUT: Yaxis wireless video system Distance: 3m
MM Vaxis Atom 600 KV TX
Mode: TX 5825MHz
Mote: GM
802.11a
Ne. Frmﬂw ngﬂﬁ {ngn?; mﬂ?‘m) [démrtm} h}iﬁ;:n Detctor | 'OV | “aeg) |PIF | Remark
1 30 5756 284 1527 18.21 4000 | 2179 QP 185 36 P
2 150.0107 201 16.00 18.01 4360 | 2549 QP 205 184 | P
3 3681116 17.01 16.19 33.20 46.00 | 1280 | QP 225 208 | P
4 729.3582 244 2230 2474 46,00 |21.26| QP 200 248 | P
5 * | 8814067 1225 2383 36.08 46,00 | 992 QP 159 T | P
6 058, 7043 11.04 2463 3567 46,00 |1033| QP 196 24 P
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5825MHz)

Radiated Emission Measurement

Fie :PEI Data #1367 Date: 2021/05D6 Tirme:
oo dBuvAm

FOC_P&ATIS B_0Zm_0OP

an

10 B W oA ek
2 — ‘ﬁ”""'“““**fmw WMW%WJI it

1]

oo

0TI 0000 a0.000 Az 300000 GO0.000 TU00.0
Site 966 Chamber Polarization: Vertical Temperature: 28(C)
Limit: FCC_PART15 B _03m_QP Power. DC168V Humidity:  # %
EUT: Vaxis wireless video system Distance: 3m

MM Waxis Atom 600 KV TX
Mode: Tx 5825MHz

Mote: GM
802 11a

No. Frmﬂw F::Eﬁ {thr:tn?; [dllﬁ:ﬁlm} [dBLLn*}Irtm} h:adjg;n Detector | R | “oeg) |PIF| Remark
1 | 435057 | 883 | 1508 | 2301 | 4000 |1603| QP | 120 | 49 | P

2 | 1209225 | 1268 | 1461 | 2729 | 4350 |1621| QP | 105 | 19 | P

3 | 1672366 | 1463 | 1530 | 2093 | 4350 |1357| QP | 100 | 158 | P

4 | 3681116 | 1920 | 1619 | 3548 | 4600 |1052| QP | 100 | 5 | P

5 | 8845028 | 1208 | 2386 | 3684 | 4600 | 916 | QP | 110 | 247 | P

6 * | 0587043 | 1286 | 2463 | 3740 | 4600 | 851 | QP | 105 | 37 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 44 of 76



GTS

Horizontal: 802.11n (HT20) (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fie PEI Data #1415 Diaber 2021/05/06 Time:
o0 dBuvim
&G0
FOC_PARTIS B 0Xm QP
B}
40
3 :
an peak
MM
20 L Www
WWW R
0
oo
B 60,000 90000 [MHz] 300000 600,000 1000, 01
Site 866 Chamber Polarization: Horizontal Temperature: HB(C)
Limit: FCC_PART15_B_03m_QP Power  DC168V Humidity: 5%
EUT: Vaxis wireless video system Distance: 3m
M/M: Yaxis Atom 600 KV TX
Mode: TX 5745MHz
Mote: GM
802 11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (@Buv) | (dBim) |(dBuvim)|(@Buvim)| (dB) | D= | tem) | (deg)y |FIT | Remark
1 33278 1.98 14.54 16.52 4000 |[2348| QP 205 145 | P
2 b4 6428 1.51 14.57 16.08 4000 |2382| QP 200 173 | P
3 1672366 4 87 15.30 2017 43450 [2333| QP 1480 A8 P
4 368.1116 1947 16.19 35.66 4600 (1034 | QP 195 4 | P
L] 8876098 958 23.90 3348 4600 [(12582| QP 205 ha P
6 * | 958.7943 11.20 24 63 3583 4600 |(1017| QP 210 107 | P
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 45 of 76



GTS

Vertical: 802.11n (HT20) (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement
Fie :PEI Data #1414 Diate: 2021/05/08 Tirme:
op dBudm
G0
FOE_PARTAS [ 0%m QP
50
40
E l
an f pesake
et
A M el
& " MMWJMW
10
oo
BT 60,000 0,000 GE] 300,000 GO0L000 TO00. 0
Site 956 Chamber Polarization: Vemical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power. DC16.8V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MM Waxis Atom 600 KW TX
Mode: TX 5745MHz
Mote: GM
202 11n
Frequency | Reading | Factor | Level Limit [Margin Height | Azimuth
No- | MHz) | (dBuv) | (dB/m) |(dBuvIm)|(@Buvim)| (dB) | "= | (em) | (eeg) |F/F| Remark
1 356239 563 14.70 2033 4000 | 1967 | QP 100 M4 P
2 50.0566 1292 14.90 2782 4000 |1218| QP 105 282 | P
3 120 4677 1247 1458 2705 4350 |1645| QP 110 33 | P
4 167 8242 11.33 1524 26.57 43850 | 1683 | QP 185 63 P
5 3681116 1817 16.19 3436 4600 |1164| QP 210 178 | P
6 * | 9587043 1234 2463 36.97 46.00 | 9.03 QP 225 185 | P
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 46 of 76



GTS

Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Fi= -FEI Data #1418 Diabe: 2021705006 Tirme:
o0 dBuv/m

FOC_PARTIS B 03m QP

Lo

40 E
.‘r 5
an poak
A I
2n sl .._JWWM
it b bl
g™
10
L1
TN 60,000 50,000 GE] J00.000 GO0, 000 TU00 0
Site 966 Chamber Polarzation: Horzontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power  DC16.8V Humidity: 54 %
EUT: Vaxis wireless video system Distance; 3m

MM Yaxis Atom G600 KN TX
Mode: TX 5825MHz

Mote: GM
802.11n

No. Fr’?ﬂﬂw ngggl*?:? {Zgﬁtn?; [dlé?mm} [aé'u"&'fm} h}iﬁ;n Detecter | FCAY | g |PIF| Remark
1 | 407016 | 162 | 1528 | 1680 | 4000 |2340| QP | 210 | 208 | P

3 | 1303788 | 376 | 1458 | 1834 | 4350 |2516| QF | 220 | 185 | P

3 | 1678242 | 508 | 1524 | 2032 | 4350 |2318| QF | 205 | 247 | P

4 | 681116 | 1747 | 1618 | 3366 | 4600 |1234| QP | 220 | 174 | P

5 | 8845028 | 847 | 2386 | 3233 | 4600 |1367| QF | 210 | 8 | P

6+ | G567043 | 1338 | 2463 | 3801 | 4600 | 799 | QP | 185 | 155 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 47 of 76



GTS

Report No.: GTSL202104000288F02

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Fi= :PEI Data #1417 Diabes 2021/05/06 Time:
o.n dBulYm

G0
FOC_PARTIS B 0Zm QP

an

a0 2 2 M‘*.‘jwl ik

oo Mgy ' r& LI\\ " fmdla“’““““w
A B R U P

1%

n

.o

0000 E0.000 a0.000 Azl 300000 &00.000 Tl 0
Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15 B_03m_0QP Power. DC16av Humidity: ™%
EUT: Waxis wirgless video system Distance: 3m

MM Vaxis Atom G600 KV TX
Mode: TX 5825MHz

Mote: GM
802 11n

No. Frmﬂw F:?B“ﬂﬁ {Eg?n?; [dﬂ?‘m} [uEL"fotm} h}?&;n Detector | COV | “Geg) |PIF| Remark
1 | 497066 | BA7 | 1490 | 2307 | 4000 |1693| QP | 100 | 23 | P

2 | 1290145 | 1319 | 1456 | 2775 | 4350 |1575| QP | 100 | 251 | P

3 | 1600053 | 1201 | 1513 | 2804 | 4350 |1546| QF | 105 | 26 | P

4 | 681116 | 1580 | 1619 | 3199 | 4600 |1401| QP | 100 | 260 | P

5 | 8845028 | 10.61 | 23.86 | 3447 | 4600 |1153| QP | 100 | 242 | P

6 * | 0554381 | 1084 | 2462 | 3546 | 4600 |1054| QF | 100 | 289 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 48 of 76



GTS

1GHz~ 18GHz
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fi= :PEI Data #1430 Dater 2021/05/06 Tirme:

100 dBuvdm

100

gu 1:

an

70

G0

FILLC F'.Q.FF{TIH B_02m_QP
" B
" n _— I s
M MW o
an
20.0
1 O T 000,000 Hzl GO0 D00 00000 1

Site 966 Chamber Polarization: Horizontal Temperature: 26C)
Limit: FCC_PART15_B_023m_QF Power  DC163V Humidity: %
EUT: Vaxis wirsless video system Distance: 3m
MVM: Waxis Atom 600 KV TX
Mode: 802 11a (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azirmuth
No. {MHz) (dBuv) | (dB/m) [(dBuvim)|{dBuvim)| (dB) . {em) {deg.) PIF| Remark
1* | &745.000 a4 67 241 02 26 / ! peak !
2 11450 279 39.60 12.36 51.95 7400 | 2205 peak P
3 114580 2749 3525 12,35 47 60 400 | G40 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 49 of 76



GTS

Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5745MHz)

Radiated Emission Measurement

Fie :PEI Data #1421 Diaber 2021505006 Tirme:
100 dBuddm
100

n

-

L F‘%F!Tlﬁ B_02m_QP
50 3

b e

an

20,0
10000 000,000 Hzl G 0T SO0 00D 1
Site 966 Chamber Polarization: Vertical Temperatwre:  26{C)
Limit: FCC_PART15_B_03m_QP Power:  DC168V Humidity: 54 %
EUT: Vaxis wireless video system Distance; 3m

MIN: Waxis Atom 600 KN TX
Mode: 802 11a (TX 5745MHz)

Mote: GM
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | “imibz) | (@Buv) | (dBim) |(dBuvim)|@Buvim)| (@B) | P | em) | igeq) |F/F| Remark
1+ | 5745000 | 9446 | 241 | 9205 / || peak ]
2 | 11490305 | 4020 | 1235 | 5255 | 7400 | 2145 peak P
3 | 11490305 | 3506 | 1235 | 4831 | 5400 | 569 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 50 of 76



GTS

Report No.: GTSL202104000288F02

Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

Fie :PEI Data #1433 Diabe: 2021/05/06 Tirme:
1100 dBukdm

100

0

n

C_PARTIS B_02m_QP
Y

50 i peak
o ] MMMM
WS i
WWWM
am
2010
T 000.000 Hzl GO0D_ 00D 000,000 1
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power.  DCigav Humidity.: ™%
EUT: Waxis wireless video system Distance: 3m

MM Waxis Atom 600 KV TX
Mode: 802.11a (TX 5825MHz)

MNote: GM
Frequency | Reading | Factor | Lewvel Limit |Margin Height | Azirmuth
No- | “mMHz) | (aBuv) | (dB/m) |(dBuvim) idBuvim)| (aB) | ™| iem) | (geg) |F/F| Remark
1+ | 5825000 | 9505 | 229 | 9276 / I | peak ]
2 | 11650325 | 3936 | 1230 | 5175 | 7400 | 22.25 peak P
3 | 11650325 | 3574 | 1239 | 4813 | 5400 | 5.87 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 51 of 76



GTS

Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5825MHz)

Radiated Emission Measurement
Fi= PEI Data #1432 Date 202110506 Tirme:
1Moo dBudtm
1m0
X
gn ap
an
7o
Gl
FILC F‘.b._FETlﬁ B 02m QP
K M peak
et T
40 T
an
20L0
R[] I000.000 Hzl G000, D00 000000 1
Site 966 Chamber Polarization:  Vertical Temperatura: 25(C)
Limit: FCC_PART15_B_03m_QP Power.  DC16.aV Humidity: ™%
EUT: Waxis wirgless video system Distance: 3m
WM Waxis Atom G600 KV TX
Mode: 802.11a (TX 5825MHz)
Mote: GM
Frequency | Reading | Factor Level Limit |[Margin Height | Azimuth
No- | " “MHz) | (@Buv) | (dBm) |idBuvim)|(@Buvim)| (@B) | PSS | (em) | (segy |T/F| Remark
1 * | 5825000 04 13 -2.20 01.84 ! ! peak !
2 11650 247 39.81 12.39 h2.20 7400 | 21.80| peak P
3 11650 247 35.58 12.39 A7 87 400 | 603 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File :PEI Data #1432 Crabe: 202 1/05/D6 Tirme:
1100 dBum

an

0

FIC F".ﬁ.qF{Tlﬁ B_0%m_ QP

" M | ek

WWWMM

an

2000
N0 000000 Hzl GO0 D00 00000 1
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power:  DC16aV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MIM: Waxis Atom 600 BV TX
Mode: 802.11n (TX 5745MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " bz) | (dBuv) | (aBim) |(dBuvim)|idBuvim)| (@B) | DS | (em) | (deg) |T/F| Remark
1+ | 5745000 | 9503 | 241 | 9262 / I | peak J
2 | 11490315 | 3972 | 1235 | 5207 | 7400 | 21.93| peak P
3 | 11490315 | 3538 | 1235 | 47.73 | 5400 | 627 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 53 of 76



GTS

Vertical: 802.11n (HT20) (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fi= PEI Data #1438 Dabe: 2021/05/06 Time:

1100 dBukdm
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40 P S0 e
WWW
Lt arrdrirr
an
20L0
1T 000.000 Hzl G000 OO0.000 1

Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15_ B_03m_QP Power. DC168V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MM Vaxis Atom 600 BV TX
Mode: 802 11n (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor | Lewvel Limit |Margin Height | Azimuth
No. {MHZ) (dBuY) | (dBfm) [(dBuVim)|(dBuVim)| (dB) o {icm) (deg.} PIF| Remark
1* | 5745000 95.30 -2.41 a2 89 ! { peak !
2 11490 251 35.82 12.35 2T 7400 | 21.83| peak P
3 11490251 3528 12.35 4763 B4.00 | 637 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Fi= :PEI Data #1440 Drake: 202170506 Tirme:
1100 dBuv/m
100

an

7

FILLC F".I'J._F}Tlﬁ B_02m_QP
50 X

MH"'F#
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40 o Lo
b o L
- W
20.0
1 O 000000 Hz] G0, BOY 000D A0 1

Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15 B_03m_QP Power:  DC 163V Humidity: ™%
EUT: Vaxis wireless video system Distance: 2m

MIM: Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5825MHz)

Mote: GM
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " MHz) | (@Buv) | (aBfm) |(dBuvim)|idBuvim)| (aB) |PSES | em) | wgeg) |PYF| Remark
1+ | 5825000 | 9435 | 229 | 9206 / I | peak /
2 | 11650287 | 30.83 | 1239 | 5222 | 7400 | 21.78| peak P
3 | 11650287 | 3527 | 12230 | 4766 | 5400 | 6.24 | AVG =

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 55 of 76



GTS

Report No.: GTSL202104000288F02

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Fie :PEI Data #1441 Diabe 202 1/05/06 Tirme:
1100 dBuddm
100

3

!
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T F"AETIE B_03m QP

50 i

WWWW prak

40 Mnﬂ.ﬂv" e
WWW
an
2000
1 T 000,000 Hz] GO0, 0D OO0 1

Site 966 Chamber Polarization:  Vertical Temperature: 2{C)
Limit: FCC_PART15 B _03m_QF Power.  DC6av Humidity: 5%
EUT: Waxis wireless video system Distance: 3m

MIN: Waxis Atom 600 KV TX
Mode: 802 11n (TX 5825MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit  |Margin Height | Azirmuth
No. | " “MHz) | (dBuv) | (dBim) |(dBuvim)|i@Buvim)| (@B) | P | tem) | (degy |F/F| Remark
1+ | 5825000 | 9547 | 229 | G318 / / peak ]
2 | 11650308 | 3953 | 1239 | 5192 | 7400 | 22.08| peak P
3 | 11650308 | 3561 | 1239 | 4800 | 5400 | 6.00 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

18GHz~ 26.5GHz
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement
Fiz :PEI Data #1446 Dates 2021/05/06 Tirme:
go.p dRudAm
70
1]
FCC_PART1S B_03m_ QP
50 1'r'p=u
. WPI
0
20
10
0
-0
-20
| A0 GO [MHz]
Site 966 Chamber Polarization. Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power.  DC168V Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MIN: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5745MHz)
Mote: GM
Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dBim) |(dBuvim)|(@Buvim)| (dB) | == | tem) | iseg) |F/F| Remark
1* | 26414830 3891 1134 50.25 T400 | 2375 peak P
2 26414830 | 27.75 11.34 39.09 5400 | 1491 | AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 57 of 76




GTS

Vertical: 802.11a (TX 5745MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fi= -FEI Data #1447 Dater 202110506 Time:

anop  dBuvdm
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-2l

1 SO0 00 [MHAz] ZHG00.
Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power.  DC 168V Humidiy: 54 %
EUT: Vaxis wirgless video system Distance: 3m
M/N: Vaxis Atom 600 KV TX
Mode: B02.11a (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | “MHz) | (@Buv) | (dB/m) |(dBuvim)|(dBuvim)| (@B) | P | (em) | (geg) |F/F| Remark
1* | 19260521 3875 11.16 4591 T4.00 | 24.09| peak P
2 19260521 | 27.60 11.16 38.76 00 (1524 AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Horizontal: 802.11a (TX 5825MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fi= PEI Diata #1448 Date: 2021/05/06 Tirne:
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1 ST T Mz} ZHE00.
Site 966 Chamber Polarization: Horizontal Temperature: H(C)
Limit: FCC_PART15_B_03m_QP Power: DG 163V Humidity: 5%
EUT: Vaxis wirgless video system Distance: 3m
MM Waxis Atom 600 BV TX
Mode: 802.11a (TX 5825MHz)
MNote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " MHz) | (dBuv) | (dBim) |(@BuVvim)|(dBuvim)| (aB) | ES| (em) | (degy |F/F| Remark
1* | 18613226 | 4097 5.01 4593 7400 | 2402| peak P
2 18613226 | 2857 8.01 3758 MO0 | 1642 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical: 802.11a (TX 5825MHz)

Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fiz FEI Data #1440 Date: 2021/05/06 Time:
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Site 966 Chamber Polarization: Vermical Temperature: 25{C)
Limit: FCC_PART15_B_03m_QP Power. DC 168V Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MIM: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5825MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " “iMHz) | (@Buv) | (@Bim) |(cBuvim)|igBuvim)| (@B) | PSR lem) | (degy |T/F| REMark
1* | 18408182 | 41.43 82T 4970 7400 | 2430 peak P
2 184046182 | 29.09 82T 3736 R4.00 | 1664 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 60 of 76




GTS

Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

Fiz :PEI Data #1454 Date: 2021/0506 Time:
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Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power.  DC168V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MIM: Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " “iMHz) | (dBuv) | (dBim) |(dBuvim)|(@Buvim)| (@B) | TS| (em) | igeg) |FVT| REMArk
1 * | 25460922 39.40 10.78 50.18 7400 | 23.82| peak P
2 25460922 | 28.05 10.78 38.83 .00 (1517 | AVG P
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Report No.: GTSL202104000288F02

Vertical: 802.11n (HT20) (TX 5745MHz)

File :PEI
aoo  dBudm

Radiated Emission Measurement
Data #1455 Diabe: 202110506 Tirne:

il

FCC_PART1S_B_D3m_QF

40

a0

VWWHMMWWiWWMWM peak

20

]

-0

MIN: Waxis Atom G00 KV TX
Mode: 802 11n (TX 5745MHz)

-20
1 U000 MHz] ZH500,
Site 966 Chamber Polarization: Vertical Temperature:  28{C)
Limit: FCC_PART15_B_03m_QP Power. DCGav Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | “bz) | (aBuv) | (dB/m) |(aBuvim)|i@Buvim)| (aB) | P | m) | (deg) |T/F| Remark
1+ | 22360721 | 3820 | 1229 | 5049 | 7400 | 2351| peak P
2 | 22360721 | 2716 | 1229 | 3945 | 5400 | 1455| AVG =
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Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Fie :PEI
gn.g  dBuvAm

Radiated Emission Measurement
Data #1457 Date: 20210506 Tirme:

¥

FCE_PART1S_B_03m_QF

a0

:l" eak:
T Y T p
. WWWW

20

i

i

-1

M/M: Vaxis Atom 600 KV TX
Mode: 802 11n (TX 5825MHz)

=20
1 TG00 [MHz1 Zhil.
Site 966 Chamber Polarzation: Horizontal Temperature: H(C)
Limit: FCC_PART15_B_03m_QP Power. DC16av Humidit: ~ 54%
EUT: Waxis wireless video system Distance; 3m

Mote: GM
Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. | " “MHz) | (dBuV) | (dBim) |(dBuvim)|(dBuvim)| (aB) || (em) | (seg) |F'T | Remark
1+ | 20163327 | 3717 | 1317 | 5034 | 7400 | 2366 peak P
2 | 20163327 | 2664 | 1317 | 3081 | 5400 |14.19| AVG P

Vertical: 802.11n (HT20) (TX 5825MHz)
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Report No.: GTSL202104000288F02

Radiated Emission Measurement

Fi= :PEI Data #1458 Diabes 2021105006 Tirme:
goo  dBuvm

]

FCC_PARTIS B 03m QP

50 T W T N P Ty ey e e (S
40

k1]

20

]

-1l

-20
Rk I MHz1 ZHi.

Site 966 Chamber Polarization: Vertical Temperature: 25(C)

Limit: FCC_PART15_B_03m_QP Power  DC16.8V Humidit: 54 %

EUT: Waxis wireless video system Distance: 3m

MIN: Waxis Atom 600 KV TX
Mode: 802 11n (TX 5825MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit  |[Margin Height | Azirmuth
No. {MHz) (dBuv) | (dBi/m}) [(dBuvim)|(dBuvim)| (dB) . fem) | (deg) PIF| Remark
1% | 19464.930 38.38 11.75 50.13 T4.00 | 23.87| peak F
2 19464 930 | 2648 11.75 38.23 F400 | 1577 | AVG P

Notes:
1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 18GHz~40GHz), therefore no data
appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.

4. We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to be 6Mbps
for 802.11a mode and MCSO for 802.11n mode.
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Report No.: GTSL202104000288F02

Spurious Emission in restricted band:
Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement

Fi= :PEI Data #1488 Drabes 202 110506 Time:
10000  dBuym

an

FLCC ABDVE _1G_FEAK

0

21}

FLL: ABELYE_Th_sYih

50

40 " r-"\-w-"wvu A.r P | i -r P—— a sy, w'l'-\r A1 uu.“v. r e il di i L ek g Dm

an

20

10

oo

SARIO00 [MHz] CR00.0

Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC ABOVE_1G_PEAK Power:  DC 163V Humidiy: 54 %
EUT: Vaxis wirgless video system Distance: 3m

MIM: Waxis Atom 600 KV TX
Mode: 802.11a (TX 5745MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | MHz) | (dBuv) | (dBm) |(dBuvim)|(@Buvim)| (dB) | "= | (em) | (segy |F/F| Remark
1 | 5568437 | 4373 | 270 | 4103 | 7400 |32.97 | peak =
2*| 5568437 | 3686 | 270 | 3416 | 5400 |19.84 | AVG °
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Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5745MHz)

Radiated Emission Measurement

Fie PEI Data #1457 Diabe: 20210506 Tirne:

10000 dBuVAm

an

an

FCE ABOVE_16_PEAK
7o
i)
FLIZ aBUYE_Th_AYVi
50
%

40 PR """\m'“""'\l:'h'ﬂr T i s o L T e o b o e L

n 1]

20

10

L1

SIET 000 [MHAz] EE00.0

Site 966 Chamber Polarization: Verical Temperature: 25(C)
Limit: FCC ABCOVE_1G_PEAK Power.  DC16aV Humidity: 5%
EUT: Waxis wireless video system Distance: 3m
MIMNC Vaxis Atom 600 KV Tx
Mode: 802 11a (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor Level Limit |Margin Hsight | Azimuth
No. {MHz) (dBuv) | (dB/m) [(dBuV/m)|(dBuVim)| (dB) Detector |~ (em) {deg.} PIF| Remark
1 5416132 44 11 -3.09 41.02 7400 | 3298 | peak P
2* | 516132 35859 -3.09 32 80 .00 | 21.20 | AVG P
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Report No.: GTSL202104000288F02

Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

Fi= PEI Data #1457 Date: 202110506 Tirme:

qo.p dBudm

an

FLL: ABLINE 1R-FE
ril |
=1}
FLOC ABRUYE 1 AYE

g0

40 mimwwwwwmw peak

an

20

10

oo

TR0 [MHz1 TS0

Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC ABOVE 1G-PK Power.  DC 168V Humidity: 54 %
EUT: Varis wirgless video system Distance: 3m
MIN: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5825MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " “\MHz) | (dBuv) | (dB/m) |(dBuvim)|(@Buvim)| (@B) | P | em) | iseg) |FVT| Remark
1 7434 368 36.06 527 4133 7400 |3267 | pesk P
2 * | 7434368 26.74 R.2T 320 F4.00 2199 AVG P
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Report No.: GTSL202104000288F02

Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File :PEI Diata #1458 Diate: 2021/05/06 Time:
qo.p  dBuddm

FLCZ ABROYVE 16-PE

0

FLIZ sBUYE _16_AYE

an

20

in

oo
FELTI I MHz) 500
Site 966 Chamber Polarization: Vertical Temperature:  26{C)
Limit: FCC ABOVE 1G-PK Power.  DC168V Humidity: 5%
EUT: Vaxis wireless video system Distance. 3m

MIN: Waxis Atom 600 KN TX
Mode: 802 11a (TX 5825MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |(Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuVim)|(dBu\/m)| (dB) . {cm) {deg.} PIF| Remark
1 T2559.018 36.16 5.03 41119 T400 |[3281 | peak P
2* | TXRa.0e 2746 5.03 32.49 400 [ 2151 AVG P
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Report No.: GTSL202104000288F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

Fil= :PEI Data #1482 Diabe: 202170506 Time:
1000 dBuddm

an

an
FCE AROVE_1G_FEAK

!

FLOC ABRDYE _ThH_AYE

50

an

20

10

oo
B0 MHz] G000
Site 966 Chamber Polarization: Horizontal Temperature:  26({C)
Limit: FCC ABOVE_1G_PEAK Power:  DC168V Humidity: 54 %
EUT: Waxis wireless video system Distance: 3m

MIM: Vaxis Atom 600 KV TX
Mode: 802 11n (TX 5745MHz)

Mote: GM
Frequency | Reading | Factor | Lewvel Limit |[Margin Height | Azimuth
No. | “MHz) | (@Buv) | (dBim) |(dBuvim)|idBuvim)| (aB) || (em) | (oeg) |FYF| Remark
1 | 5383567 | 4427 | 319 | 4108 | 7400 |32.92 | peak P
2 * | 5383567 | 3607 | 319 | 3288 | 5400 |2112| AVG P
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Vertical: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

Fi= FEI Diata #1485 Diabe: 2071105/D6 Tirme:

1000 dBuvAm

a0

an

FCC AROWE 16 _FPEAK
T
&0
FUIE sBOYE_1H_AYE

50

A0 N e AP — Fl Ay *"."_' MR-, NI Ty 10|

an

20

10

oo

A0 [MHz] G0

Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC ABOVE_1G_PEAK Power  DCi18av Humidity: 54 %
EUT: Vaxis wirgless video systemn Distance: 3m
MIM: WVaxis Atom 600 KNV TX
Mode: 802 11n (TX 5745MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " iMHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) | TS| (em) | (seg) |F'F| Remark
1 5503.306 44 02 -2.80 4122 7400 | 3278 | peak P
2 * | 5503.306 36.72 -2.80 33.92 B4.00 | 2008 | AVG P
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Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :PEI Diata #1458 Drabec 202110506 Tirme:
g dBuv/m

FLIL: ABIVE 16-PE

0

1]
FLIZ aBOYE _1L_AYE

an

20

0.
75T 000 MHz] T
Site 966 Chamber Polarization: Horizonial Tempersture:  26({C)
Limit: FCC ABOVE 1G-PK Power.  DC183V Humidiy: 54 %
EUT: Vaxis wireless video system Distance: 2m

MM Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5825MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dBi/m) |(dBu\V/m)|(dButim)| (dB) Detector | om) {deg.) PIF| Remark
1 TH61.623 36.60 5.6 41.98 T4.00 | 3204 | peak P
2 * | ThE1623 2714 536 3250 400 |21.50 | AVG P
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Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Fi= :PEI Diata #1482 Diabes 2021/05/D6 Time:
q0.0  dBuddYm

FLL ARDVE 16 -FE

L

FLL aBELUYE_Th_AYhE

50
4o DWWW neak
an

20

oo
FeLAIITI] [MHz1 TS0
Site 966 Chamber Polarization: Verrical Temperature: 25(C)
Limit: FCC ABOVE 1G-PK Power. DC6av Humidity: 54 %
EUT: Varis wireless video system Distance: 3m

MIN: Waxis Atom 600 KV TX
Mode: 802 11n (TX 5825MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) . {cmj (deg.) PIF| Remark
1 746553 35.86 h.37 aM23 T4.00 | 3277 | peak P
2% | 7545593 26.73 537 3210 5400 2190 AVG P
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7.8 Frequency stability

Report No.: GTSL202104000288F02

Test Requirement:

FCC Part15 C Section 15.407(g)

Test Method:

ANSI C63.10:2013, FCC Part 2.1055

Limit:

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for compliance
to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectruimn analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Measurement data: Frequencies Stability test result: 5745MHz

Test Conditions Measured Frequency(MHz) 5745
V nor(V) 5745.0038
V max(V) 5745.0048
V min(V) 5745.0057
Max. Deviation Frequency 0.0057
Max. Frequency Error (ppm) 0.99

Frequency Error vs. Temperature:

Test Conditions (C) Measured Frequency(MHz) 5745
-5 5745.0047
5 5745.0063
15 5745.0082
25 5745.0071
35 5745.0070
45 5745.0085
50 5745.0048
Max. Deviation Frequency 0.0082
Max. Frequency Error (ppm) 1.43

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 74 of 76



GTS

Frequencies Stability test result: 5825MHz

Report No.: GTSL202104000288F02

Test Conditions

Measured Frequency(MHz) 5825

V nor(V) 5825.0051
V max(V) 5825.0047
V min(V) 5825.0036
Max. Deviation Frequency 0.0051
Max. Frequency Error (ppm) 0.88

Frequency Error vs. Temperature:

Test Conditions (C) Measured Frequency(MHz) 5825
-5 5825.0027
5 5825.0035
15 5825.0049
25 5825.0036
35 5825.0068
45 5825.0032
50 5825.0048
Max. Deviation Frequency 0.0068
Max. Frequency Error (ppm) 1.7

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 75 of 76




GTS

Report No.: GTSL202104000288F02

8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Details

Reference to the appendix Il for details.
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